
1¼” & 1½”

LP-Gas Flowmeter
Replacement Parts

3

4

11

10

9

8

2

1

12

13

14

15

5

20
6

27

28

18

23 2625

17

2622 24

21

19

7

16

34 35 36

39

38

4440

41

42

43 45

47 49

48

32 33

30
29 31 35 34

2622 24

50 30

5251

46

37
53

Vapor Eliminator & Strainer
Ref. Description Part Number

1 Valve, vapor return check L084828-000

2 Fitting, straight, 3/8” male flare L084826-000

3 Screw, 3/8-16 x 1” socket head L008325-014

4 Lock washer, 3/8” steel, high collar L100440-002

5 O-ring, vapor release cover L100139-022

6 Mounting cover w/float valve L083481-701

7 Cover assembly, vapor release L100148-001

8 Screw, pressure relief (w/tag) L100333-001

9 O-ring, pressure relief screw L100138-006

10 Spring, compression L100024-003

11 Valve assembly, bypass L100237-001

12 Cover, vapor release L100147-901

13 Main valve, complete L089274-006

14 Piston seal L083179-000

15 Sleeve, valve L082446-005

16 Lower valve housing, complete L086797-001

17 Valve housing with extensions L082455-000

18 Link assembly L100034-001

19 Float complete L082476-001

20 Valve stem L083127-001

21 Pin, valve stem L042941-000

22 Pin, short (.68”) L082633-000

23 Pin, float to lever, long (1.37”) L040820-003

24 Washer, pin (short) L041989-000

25 Washer, float lever pin (long) L040491-000

26 Cotter pin, 1/16” x ½”, 304 SS L041402-000

27 Screw, 10-32 x 5/8”, filister L041221-002

28 Lock washer, #10, steel L041211-000

Ref. Description Part Number

29

Strainer, new style, 80 mesh L101433-704

Strainer, new style, 60 mesh L101433-703

Strainer, new style, 40 mesh L101433-702

Strainer, new style, 16 mesh L101433-701

NS

Strainer, old style, 84 mesh, viton L087948-001

Strainer, old style, 60 mesh, viton L087948-002

Strainer, old style, 40 mesh, viton L087948-003

Strainer, old style, 16 mesh, viton L087948-004

Strainer, old style, 84 mesh, buna L085966-000

30 Gasket, o-ring L100161-001

31 Strainer cover N/A

32 Thermowell L086666-702

33 Cover, thermowell L083732-000

Ref. Description Part Number

34
Screw, 3/8”-16 x 1“, hex head L100067-027

Screw,3/8”-16x1“,hexhead,drilled L100068-027

35 Lock washer, 3/8” steel L100440-001

36 Body, vapor release and strainer N/A

37
Inlet check valve, soft seat, 1¼” L084983-250

Inlet check valve, soft seat, 1½” L084983-704

38
Flange, inlet, 1¼” L084984-100

Flange, inlet, 1½” L084984-005

39 Inlet disk assembly L100895-001

40 Retainer, disk L100897-001

Ref. Description Part Number

41 O-ring, soft seat L100146-003

42 Holder, disk seat L100423-002

43 Lockwasher, ¼”, steel L100121-009

44 Shaft, valve stem L100896-001

45 Spring L083492-000

46 Bearing support assembly L100895-050

47 Strap, center bearing support L083493-003

48 Retaining ring, ½” L086071-000

49 Bearing L100899-001

50 Collar ring, retaining L083441-000

51 Screw, 6-32 x ½”, flathead L083442-000

52 Tubing, strainer support L085965-001

53 Plug, drain L100075-003



1
¼

”
&

1
½

”
F
lo

w
m

e
te

rs
R
e
p
la

ce
m

e
n
t

P
a
rt

s

3
7

3
9

3
8

5
3

5
2

5
4

5
1

4
7

4
0

4
8

4
5

4
4

4
3

4
2

4
1

4
6 4
9

5
0

3
9

5
5

5
6

5
7

5
8

5
9

6
0

6
1

6
2

6
4

6
3 6

5

6
6

1
5

1
4

®

U
K

IA
H

,
C

A

TE
M

PE
RA

TU
RE

CO
M

PE
NS

AT
OR

VO
LU

M
E

DE
LI

VE
RE

D
AD

JU
ST

ED
TO

60
°F

.
TY

PE
T-S

TY
LE

SE
RI

AL
NO

.

1
09

21

LE
SS

M
OR

E

P
R

O
P

A
N

E

C
O

M
P

EN
S

AT
IO

N
A

D
JU

S
TM

EN
T

EA
C

H
G

R
A

D
A

P
P

R
O

X
0.

15
%

TO
G

I V
E HG

F
D

C

BRQ

P

KL

M E

N

A

J

®

1
1

1
2

1
3

74 6

3

2
7

2
8

1
7

1
5

2
4

1
6

1
4

3
0

2
9

3
1

8

2
1

1
8

1
9

2
0

2
3

2
2

5

2
5

2
6

M
e
te

r 
w

it
h
 T

e
m

p
e
ra

tu
re

 C
o
m

p
e
n
sa

to
r



R
e
f.

D
e
sc

ri
p

ti
o
n

P
a
rt

 N
u

m
b

e
r

1
Sc

re
w

,
1
/4

-2
0

x
2
½

”,
fil

is
te

r
he

a
d

L0
0

8
3

0
2

-1
0

7

2
Lo

ck
w

a
sh

er
,
¼

”,
st

ee
l

L0
8

8
7

2
1

-0
0

0

3
Te

m
pe

ra
tu

re
co

m
pe

ns
at

or
ad

ap
te

r,
w
ith

up
pe

rd
riv

e
br

ac
ke

t
L0

8
6

6
0

2
-0

0
5

4
St

a
r
d
ri
ve

r,
w

ith
se

ts
cr

ew
L0

8
2

9
7

6
-0

0
1

5
Se

ts
cr

ew
,
8
-3

2
x

5
/1

6
”

L0
8

8
7

9
6

-0
0

0

6
H

o
u
si

n
g
,
A

TC
N

/A

7
Sc

re
w

,
7
/1

6
”

N
C

x
1
¼

”,
h
ex

h
ea

d
L0

4
0

2
3

7
-0

0
4

Sc
re

w
,
7
/1

6
”

N
C

x
1
¼

”,
h
ex

h
ea

d
,
d
ri
lle

d
L0

4
0

2
3

7
-0

0
5

8
Lo

ck
w

a
sh

er
,
7
/1

6
”,

st
ee

l
L0

4
1

0
1

2
-0

0
2

9
Th

er
m

o
w

el
l

L0
8

6
6

6
6

-7
0

2

1
0

C
o
ve

r,
th

er
m

o
w

el
l

L0
8

3
7

3
2

-0
0

0

1
1

M
o
u
n
tin

g
p
la

te
a
nd

le
ve

r
a
rm

a
ss

em
b
ly

L0
8

6
6

4
9

-0
0

3

1
2

Pi
n
,
le

ve
r
a
rm

lo
ck

L0
8

6
6

6
1

-0
0

1

1
3

C
o
tte

r
p
in

,
1
/1

6
”

d
ia

.
x

3
/8

”,
st

ee
l

L0
4

1
4

0
1

-0
0

0

1
4

Sc
re

w
,
1
0
-3

2
x

5
/8

”
fil

is
te

r
he

a
d
,
st

ee
l

L0
4

1
2

2
1

-0
0

2

1
5

Lo
ck

w
a
sh

er
,
#

1
0
,
st

ee
l

L0
4

1
2

1
1

-0
0

0

1
6

Sc
re

w
,
co

ve
r,

1
0
-3

2
sp

ec
ia

l
L0

0
9

2
8

7
-0

0
3

1
7

C
o
ve

r,
le

ve
r
a
rm

m
o
u
nt

in
g

p
la

te
L0

8
6

6
6

5
-0

0
0

1
8

Pi
n
,
th

er
m

o
st

a
t

L0
8

6
6

4
8

-0
0

0

1
9

C
o
ve

r,
th

er
m

o
st

a
t

L0
8

6
6

4
7

-0
0

1

2
0

Th
er

m
o
st

a
tb

el
lo

w
s

a
ss

em
b
ly

L0
8

6
6

4
6

-0
0

0

2
1

O
-r

in
g
,
th

er
m

o
st

a
t
b
el

lo
w

s
L1

0
0

1
3

9
-0

0
5

2
2

Sc
re

w
,
1
/4

-2
0

x
¾

”,
so

ck
et

he
a
d

L1
0

0
0

6
0

-0
1

0

Sc
re

w
,
1
/4

-2
0

x
¾

”,
so

ck
et

he
a
d
,
d
ri
lle

d
L1

0
0

0
6

0
-0

1
1

2
3

Lo
ck

w
a
sh

er
,
¼

”,
st

ee
l

L0
4

1
1

1
7

-0
0

0

2
4

A
d
a
p
te

r,
g
ea

r
tr
a
in

,
no

n-
sw

iv
el

L0
8

6
0

0
6

-0
0

0

2
5

G
ea

r
tr
a
in

,
1
¼

”,
1
4
.0

6
ra

tio
,
LP

G
,
1

U
SG

L0
8

3
5

0
1

-0
0

0

G
ea

r
tr
a
in

,
1
¼

”,
3
6
.4

1
ra

tio
,
LP

G
,
1

lit
er

L0
8

2
7

1
0

-0
5

4

G
ea

r
tr
a
in

,
1
½

",
9
.3

7
5

ra
tio

,
LP

G
,
1

U
SG

L0
8

4
9

8
1

-0
0

0

G
ea

r
tr
a
in

1
½

",
2
5
.4

1
8
4

ra
tio

,
LP

G
,
1

lit
er

,
L0

8
3

2
8

0
-0

5
2

2
6

N
u
t,

st
u
ffi

ng
b
o
x,

co
m

p
le

te
w

/b
u
sh

in
g

L0
8

3
5

3
6

-0
0

0

2
7

C
la

m
p

n
u
t,

g
ea

r
tr
a
in

,
LP

G
L0

0
0

0
3

4
-0

0
0

C
la

m
p

n
u
t,

g
ea

r
tr
a
in

,
N

H
3

L 
0

0
0

0
3

4
-0

0
4

2
8

U
-c

u
p

se
a
l,

g
ea

r
tr
a
in

,
B
u
na

-N
L1

0
0

0
2

5
-0

0
2

2
9

Ex
p
a
nd

er
,
U

-c
u
p

L0
8

3
5

3
9

-0
0

0

3
0

Sp
ri
n
g
,

st
u
ffi

n
g

b
o
x

L0
8

3
5

4
0

-0
0

0

3
1

O
-r

in
g
,
g
ea

r
tr
a
in

,
B
u
na

-N
L1

0
0

1
3

8
-0

0
3

R
e
f.

D
e
sc

ri
p

ti
o
n

P
a
rt

 N
u

m
b

e
r

3
2

M
ea

su
ri
n
g

ch
a
m

b
er

,
1
¼

",
LP

G
L0

4
3

2
6

0
-1

0
1

M
ea

su
rin

g
ch

am
be

r,
1
¼

",
sp

ec
ia

ls
er

vi
ce

(b
ra

ss
pi

st
o
n)

L0
4

3
2

6
0

-1
0

2

M
ea

su
ri
n
g

ch
a
m

b
er

,
1
½

",
LP

G
L0

8
3

2
7

1
-1

0
1

M
ea

su
rin

g
ch

am
be

r,
1
½

",
sp

ec
ia

ls
er

vi
ce

(b
ra

ss
pi

st
o
n)

L0
8

3
2

7
1

-1
0

2

M
ea

su
ri
n
g

ch
a
m

b
er

,
1
½

",
N

H
3

L0
8

3
2

7
1

-1
0

3

3
3

G
a
sk

et
,
m

a
in

ca
se

L0
0

4
8

6
2

-0
0

8

3
4

M
a
in

ca
se

N
/A

3
5

G
a
sk

et
,
fla

n
g
e

L0
8

2
0

6
0

-0
0

0

3
6

Pl
u
g
,
d
ra

in
L1

0
0

0
7

5
-0

0
3

3
7

R
eg

is
te

r
(u

p
p
er

)
d
ri
ve

b
ra

ck
et

,
co

m
p
le

te
L0

8
4

8
9

0
-0

0
4

3
8

Sc
re

w
,
fil

is
te

r
h
ea

d
,
st

ee
lp

la
te

d
,
1
0
-3

2
x

1
¼

"
L0

8
9

0
7

3
-0

0
0

3
9

Lo
ck

w
a
sh

er
,
#

1
0
,
St

ee
l

L0
4

1
2

1
1

-0
0

0

4
0

St
a
r
d
ri
ve

,
w

/s
et

sc
re

w
L0

8
2

9
7

6
-0

0
1

4
1

Se
ts

cr
ew

,
8
-3

2
x

5
/1

6
"

L0
8

8
7

9
6

-0
0

0

4
2

R
et

a
in

in
g

ri
n
g
,
3
/1

6
"

L8
8

6
1

3
1

-0
0

0

4
3

W
a
sh

er
,
d
ri
ve

sh
a
ft

L8
8

6
1

2
1

-0
0

0

4
4

Sh
im

,
d
ri
ve

sh
a
ft

L0
0

8
5

7
1

-0
1

4

4
5

B
ra

ck
et

a
ss

em
b
ly

,
(u

p
p
er

)
w

/b
u
sh

in
g
s

L0
8

6
8

0
8

-0
0

0

4
6

G
ea

r&
dr

iv
e

sh
af

tc
o
m

pl
et

e
(4

1
to

o
th

)
L0

8
6

5
5

4
-0

0
1

4
7

St
u
d
,
re

g
is
te

r
m

o
u
n
tin

g
,
S.

S.
L0

8
4

4
3

5
-0

0
0

4
8

A
d
a
p
te

r
ho

u
si
ng

L0
8

4
9

2
1

-0
0

3

4
9

G
ea

r&
sh

af
ta

ss
em

bl
y

(4
1

&
3
5

te
et

h)
L0

8
4

9
0

7
-0

0
1

5
0

Pl
a
te

,
id

le
r
g
ea

r
re

ta
in

er
L0

8
6

6
0

9
-0

0
0

5
1

Sc
re

w
,
1
0
-3

2
x

3
/8

",
fil

lis
te

r
h
ea

d
L0

8
8

5
2

4
-0

0
0

5
2

Sw
iv

el
b
lo

ck
a
ss

em
b
ly

L0
8

6
6

1
2

-0
0

0

5
3

W
a
sh

er
,
sp

ri
n
g

re
ta

in
in

g
L0

8
8

2
8

6
-0

0
3

5
4

Sp
ri
ng

,
p
u
sh

ro
d

L0
8

4
8

8
8

-0
0

0

5
5

Pu
sh

ro
d

L0
8

6
6

1
1

-0
0

1

5
6

A
rm

co
m

p
le

te
,
o
ffs

et
sp

id
er

(3
1
T

g
ea

r)
L0

8
4

9
1

0
-0

0
3

5
7

Sp
ri
ng

,
o
fs

et
sp

id
er

L0
8

6
6

4
5

-0
0

0

5
8

Lo
w

er
d
ri
ve

b
ra

ck
et

,
co

m
p
le

te
L0

8
4

9
1

3
-0

0
2

5
9

R
a
tc

h
et

w
h
ee

la
ss

em
b
ly

w
/a

rm
s

L0
8

4
9

1
6

-0
0

1

6
0

R
in

g
,
re

ta
in

in
g

L0
8

6
0

7
1

-0
0

0

6
1

R
a
tc

h
et

a
rm

a
ss

em
b
ly

#
1

L0
8

6
0

5
7

-0
0

1

R
a
tc

h
et

a
rm

a
ss

em
b
ly

#
2

L0
8

6
0

6
4

-0
0

1

R
a
tc

h
et

a
rm

a
ss

em
b
ly

#
3
3

L0
8

6
6

3
7

-0
0

1

R
a
tc

h
et

a
rm

a
ss

em
b
ly

#
4
4

L0
8

6
6

3
9

-0
0

1

R
e
f.

D
e
sc

ri
p

ti
o
n

P
a
rt

 N
u

m
b

e
r

6
2

Sp
ri
n
g
,
ra

tc
h
et

p
a
w

l
L0

8
6

0
6

3
-0

0
0

6
3

R
a
tc

h
et

w
he

el
/s

h
a
ft

a
ss

em
b
ly

L0
8

4
9

1
7

-0
0

1

6
4

D
ri
ve

b
ra

ck
et

w
/b

u
sh

in
g
s

L0
8

4
9

1
4

-0
0

0

6
5

D
ri
ve

r
fo

rk
L0

8
4

1
9

2
-0

0
6

6
6

R
o
ll

p
in

,
1
/1

6
"
x

3
/8

",
st

ee
l

L1
0

0
3

7
0

-0
0

3

6
7

Se
a
lp

in
,
m

ea
su

ri
n
g

ch
a
m

b
er

,
w

/s
lo

t,
LP

G
L0

4
2

7
9

2
-0

0
0

Se
a
lp

in
,
m

ea
su

ri
n
g

ch
a
m

b
er

,
w

/s
lo

t,
N

H
3

L0
4

2
7

9
2

-0
0

3

6
8

D
ia

p
h
ra

g
m

,
1
¼

”
m

ea
su

ri
n
g

ch
a
m

b
er

,
LP

G
L0

4
3

2
7

1
-0

0
0

D
ia

p
h
ra

g
m

,
1
½

”
m

ea
su

ri
n
g

ch
a
m

b
er

,
LP

G
L0

8
3

2
7

7
-0

0
0

D
ia

p
h
ra

g
m

,
1
½

”
m

ea
su

ri
n
g

ch
a
m

b
er

,
N

H
3

L0
8

3
2

7
7

-0
0

3

6
9

C
o
n
tr
o
l

ro
lle

r,
m

ea
su

ri
n
g

ch
a
m

b
er

(N
ep

tu
ne

),
LP

G
L0

4
3

2
7

5
-0

0
0

C
o
n
tr
o
l

ro
lle

r,
m

ea
su

ri
n
g

ch
a
m

b
er

(N
ep

tu
ne

),
N

H
3

L0
4

3
2

7
5

-0
0

0

C
o
n
tr
o
l

ro
lle

r,
m

ea
su

ri
n
g

ch
a
m

b
er

,
LP

G
(L

TC
)

L0
4

3
2

7
5

-0
1

0

C
o
n
tr
o
l

ro
lle

r,
m

ea
su

ri
n
g

ch
a
m

b
er

,
N

H
3

(L
TC

)
L0

4
3

2
7

5
-0

1
4

N
S

R
ep

a
ir

ki
t,

m
ea

su
ri
ng

ch
a
m

b
er

,
1
¼

",
(N

ep
tu

n
e)

L0
4

3
2

6
0

-7
0

2

R
ep

a
ir

ki
t,

m
ea

su
ri
ng

ch
a
m

b
er

,
1
¼

",
(L

TC
)

L0
4

3
2

6
0

-7
1

0

R
ep

a
ir

ki
t,

m
ea

su
ri
ng

ch
a
m

b
er

,
1
½

",
(N

ep
tu

n
e)

L0
8

3
2

7
1

-7
0

2

R
ep

a
ir

ki
t,

m
ea

su
ri
ng

ch
a
m

b
er

,
1
½

",
(L

TC
)

L0
8

3
2

7
1

-7
1

0

V
e
e
d
e
r-

R
o
o
t 

R
e
g
is

te
r

G
e
a
r 

P
la

te
 A

d
a
p
te

r

7
0

A
d
a
p
te

r
p
la

te
,
fo

r
V
ee

d
er

-R
o
o
tr

eg
is
te

r
L8

8
6

2
0

5
-0

0
1

7
1

Sc
re

w
,
3
/8

-1
6

x
1
”,

so
ck

et
he

a
d

L0
0

8
3

2
5

-0
1

4

7
2

Lo
ck

w
a
sh

er
,
3
/8

”,
h
ig

h
co

lla
r,

st
ee

l
L1

0
0

4
4

0
-0

0
2



9

10

10

5

8

7

4

1

12

11

2

13

14

16

6

15

3

Liqua-Tech Corporation = 3501 N. State Street, Ukiah, CA 95482 = 800/659-3556, FAX 707/462-3576 =www.liqua-tech.com =ltc@liqua-tech.com

1¼” & 1½” Replacement Parts

Ref. Description Part Number

1 Cover L083766-701

2 Fitting, elbow, 3/8” NPT x 3/8” SAE L084825-001

3

Screw, 3/8-16 x 1”, hex head L100067-027

Screw, 3/8-16 x 1”, hex head, drilled L100068-027

Screw, 3/8-16 x 1” socket head L008325-014

Screw, 3/8-16 x 1” socket head, drilled L008325-015

4
Lockwasher, 3/8”, steel (for hex head) L100440-001

Lockwasher, 3/8”, steel, high collar ( for socket head) L100440-002

5 Spring L083775-000

6
Diaphragm, complete L083946-006

Diaphragm complete, NH3 L083946-007

Ref. Description Part Number

7 Diaphragm screw L083774-002

8 Lock washer, plated, 7/16" L041012-002

9 Spring retainer L083773-000

10 Diaphragm retainer L083772-002

11 Diaphragm L083771-002

12 O-ring L100139-001

13
Valve stem assembly, (bronze) L083768-002

Valve stem assembly, NH3, (iron) L083769-002

14 Body N/A

15 Gasket, flange L082060-000

16 Hose, connecting, with fittings L084823-010

Differential Valve


	Page 1
	Page 2
	Page 3
	Page 4

